
Northwest Regional Water Reclamation Facility (NWRWRF)

200 Industrial Avenue
Fox Lake, Illinois 60020

Northwest Lake County
FPA 2022 Regional Systems Review

April 19, 2023 – FINAL

Prepared by:

Donohue & Associates, Inc.
230 West Monroe Street |Chicago, IL 60606
donohue-associates.com

Donohue Project No.: 14125



Northwest Regional Water Reclamation Facility (NWRWRF) April 19, 2023

FPA 2022 Regional Systems Review Donohue & Associates, Inc.
Page ii

TABLE OF CONTENTS

1. OVERVIEW ...........................................................................................................................1

1.1 Purpose.............................................................................................................................. 1
[...]
FPA 2022 Regional Systems Review Donohue & Associates, Inc.
Page 4

Figure 1-3 Influent TSS Loading 2019-2021

The daily ammonia mass loadings were below the plant design loading of 2,200 lbs/day. The
concentration of ammonia in the influent flow to the plant averaged 24 mg/L from 2019-2021, indicative
of a typical and normal domestic wastewater flow. Influent ammonia loadings are shown in Figure 1-4.

The ammonia loading reaching the biological Modified Lutzack-Ettinger (MLE) Process is greatly
increased by the high concentration of ammonia that exists in the sidestream flow that is returned from
the sludge dewatering process (centrate). The existing ammonia concentration of the centrate is 101
mg/L, the centrate average flow is 0.74 MGD and peak flow 1.49 MGD. When the MLE tanks were
designed they were not sized to accommodate the ammonia load in the return flow from the digesters.
Due to the increased ammonia loading, the biological process becomes stressed to the point that
operations staff must place additional aeration tank volume on-line to achieve sufficient nitrification.
This deficiency in capacity will become problematic as the plant approaches the design flow (12 MGD).
Alternative solutions for ammonia removal for the sidestream are presented later in the report.

0

10,000

20,000

30,000

40,000

50,000

60,000

70,000

Lo
ad

in
g

(lb
s/

da
y)

Influent TSS



Northwest Regional Water Reclamation Facility (NWRWRF) April 19, 2023

FPA 2022 Regional Systems Review Donohue & Associates, Inc.
Page 5

Figure 1-4 Influent Ammonia Loading 2019-2021

The average daily mass loading of total phosphorus (TP) was 327 lbs/day in comparison to the plant
design loading of 600 lbs/day. The concentration of TP in the influent flow averaged 5.1 mg/L from
2019-2021. Influent TP loadings are shown in Figure 1-5.

0

500

1,000

1,500

2,000

2,500

3,000

3,500

Lo
ad

in
g

(lb
s/

da
y)

Influent Ammonia



Northwest Regional Water Reclamation Facility (NWRWRF) April 19, 2023

FPA 2022 Regional Systems Review Donohue & Associates, Inc.
Page 6

Figure 1-5 Influent Phosphorus Loading 2019-2021

1.4 FUTURE FLOWS AND LOADINGS
As stated, the current permitted design average flow (DAF) capacity of the NWRWRF is 12 MGD, with a
design maximum flow (DMF) of 30 MGD. From 2019-2021, the facility received an average daily flow
(ADF) of 8.29 MGD, and the maximum daily flow seen at the plant was 27.3 MGD.

The NWSS and NWRWRF serve the Village of Fox Lake, Harbor Ridge Utilities Inc., Village of Hainesville,
Lake County Public Works, Village of Round Lake, Village of Round Lake Beach, Village of Round Lake
Heights, Village of Round Lake Park, and the Village of Lake Villa. The 2050 CMAP population projections
for the community served is presented in Section 2 of this report.

0

200

400

600

800

1,000

1,200

Lo
ad

in
g

(lb
s/

da
y)

Influent Phosphorus



Northwest Regional Water Reclamation Facility (NWRWRF) April 19, 2023

FPA 2022 Regional Systems Review Donohue & Associates, Inc.
Page 7

2. NORTHWEST REGIONAL INTERCEPTOR SEWER SYSTEM
2.1 SYSTEM BACKGROUND
The NWSS as discussed, is owned operated and maintained by Lake County and comprised of
interceptor sewers, three major pump stations and an in-system excess flow storage facility. A
Northwest Interceptor Capacity Analysis Report was completed by Donohue in 2022 to identify
recommended improvements and flow storage capabilities. The “Sanitary Sewer Modeling & Capacity
Analysis Northwest Interceptor Sewer Service Area” is included as Appendix A to this report. Future
flows estimation was conducted as part of this analysis.

2.2 FUTURE FLOW ESTIMATION
2.2.1 PER CAPITA FLOWS
Future flows were based on 2050 Chicago Metropolitan Agency for Planning (CMAP) population
projections. Existing daily average flows to the NWRWRF is about 7.4 MGD based on population served
of 90,000, or 82 gallons per capita per day (gpcd). Note, this method for flow analysis differs from plant
data. Residential and business water consumption is approximately 49 gpcd and 5 gpcd, respectively.
The remaining 28 gpcd can be ascribed to baseflow (Figure 2-1). Future per population equivalent (PE)
flow rates were conservatively assigned 50 gpcd of residential sanitary sewage flow and 15 gpcd of
business flow with a diurnal pattern applied to account for the peaking factor. New sewers tend to
utilize improved construction methods and experience less inflow and infiltration (I/I) than existing
sewers, therefore future population growth was ascribed 15 gpcd of constant baseflow, for a total of 80
gallon per day (gpd) per PE.

Figure 2-1 – Existing and Future Per Capita Flows

2.2.2 FUTURE SERVICE AREA
The service area of the NWRWRF is expected to expand. Some of this expanded flow will reach
NWRWRF through interceptors not owned by  Lake County Public Works (LCPW). However, since all flow
must be treated at the plant, any additional flow to the NWRWRF may increase the amount of flow
diverted to the RLEFF during storm events.

49

5

28

Existing

Residential Business Baseflow

50
15

15

Future

Residential Business Baseflow



Northwest Regional Water Reclamation Facility (NWRWRF) April 19, 2023

FPA 2022 Regional Systems Review Donohue & Associates, Inc.
Page 8

2.2.3 SUMMARY OF INCREASED SANITARY FLOWS
Increases in sanitary flow to the system were analyzed in the “Sanitary Sewer Modeling & Capacity
Analysis Northwest Interceptor Sewer Service Area” and are summarized below. The full analysis and
report can be found in Appendix A. The anticipated increase in sanitary flow is due to a combination of
increased service area and 2050 CMAP population projections.

The resultant population projections and increased average dry weather flow (ADWF) are as follows:

Residential Flow: 65 gpcd

Business Flow: 15 gpcd

Infiltration: + 15 gpcd

Total: 80 gpcd

CMAP Population Growth: X 26,458 PEs

2050 CMAP Additional Flow: 2.12 MGD

Petite Lake: + 0.68 MGD

Tall Oaks: + 0.13 MGD

Total Future Flow: 2.93 MGD

Existing ADWF: + 6.52 MGD

Total 2050 ADWF: 9.45 MGD (45% increase)

Existing Wet Weather Flow: + 0.88 MGD

Total 2050 Daily Average Flow: 10.33 MGD

The NWRWRF is permitted for an average daily flow of 12 MGD and is capable of treating the 2050
sanitary flow projections of 10.33 MGD. Along with sanitary dry weather flow, the NWRWRF must be
prepared to treat wet weather flow.

2.3 HYDRAULIC EVALUATION
A hydraulic evaluation was completed as part of the interceptor report to determine wet weather flow
predictions to the NWRWRF.

2.3.1 10-YEAR DESIGN STORMS
The 10-year recurrence level interval was selected as the desired level-of-service. Because of the wide
range of times of concentrations throughout the system, a range of 10-year design storms were used,
from 1 hour to 24 hours. Due its critical nature in the prevention of Sanitary Sewer Overflows (SSO), the
RLEFF was evaluated to contain the 100-year-24-hour design storm. The analysis completed assumed all
flow beyond the 30 MGD wet weather capacity at the NWRWRF be sent to the RLEFF. Based on
conversations with plant staff, communications with the County have been poor in the past during large
rain events causing issues at the plant. The possibility of an onsite flow equalization (EQ) basin at the
NWRWRF will be considered.



Northwest Regional Water Reclamation Facility (NWRWRF) April 19, 2023

FPA 2022 Regional Systems Review Donohue & Associates, Inc.
Page 9

2.3.2 FUTURE FLOW IMPACTS
Future flows were input into the model and the 10-year design storms re-run to ascertain the impact on
the collection system. The primary impact is that with the additional flow to the NWRWRF, additional
flow must be diverted to the RLEFF, or an onsite flow EQ basin at the NWRWRF.

2.3.3 ROUND LAKE SANITARY DISTRICT FLOW EQUALIZATION FACILITY
According to record drawings, the RLEFF has a total storage volume, when empty, of approximately 27
Million Gallons (MG). A normal water surface elevation of 750.00 (NAVD 88) should be maintained to
keep the diffusers submerged, utilizing about 7.3 MG of basin storage, leaving 19.6 MG available for wet
weather storage.

Due to its essential nature in preventing SSOs, the 100-year-24-hour storm was run through the model
to determine whether there is sufficient storage capacity for a storm of this magnitude. Table 2-1 shows
the results of the 100-year-24-hour storm capacity requirements for existing conditions and future
(2050) flow conditions. The RLEFF provides sufficient storage for existing conditions under this storm
event, but will require an additional 1.1. MG of storage capacity to accommodate future flow conditions
under this storm event. Regardless, this is a higher level-of-service than the 10-year goal for sewers as
outlined in the interceptor report.

Table 2-1: Round Lake Excess Flow Facility Storage Volumes

Existing Future (Year 2050)

Available Storage 19.6 MG 19.6 MG

Max Volume Required 16.5 MG 20.7 MG

Storage Remaining 3.1 MG (1.1) MG

% Full 84% 106%

     *Negative values indicated using parentheses.

2.4 RECOMMENDED IMPROVEMENTS
The recommended improvements to the County system are outlined in the Interceptor Report in
Appendix A. Based on the report, the RLEFF should be utilized under wet weather conditions.
Communications between the County and the NWRWRF have caused issues in the past in mitigating wet
weather. To eliminate necessary coordination between the two entities, an alternative to create storage
onsite at the NWRWRF rather than the RLEFF will be discussed in this report.



Northwest Regional Water Reclamation Facility (NWRWRF) April 19, 2023

FPA 2022 Regional Systems Review Donohue & Associates, Inc.
Page 10

3. NORTHWEST REGIONAL WATER RECLAMATION FACILITY
3.1 PLANT OVERVIEW
The NWRWRF was constructed in 1979 with a capacity to treat a DAF of 6 MGD. In the early 1990s, the
plant was expanded to treat a DAF of 9 MGD with capacity to treat a DMF of 22.5 MGD. The treatment
facility was most recently expanded in 2012 to increase the average flow treatment capacity of 12 MGD
with the ability to treat a peak flow of 30 MGD. The 2012 expansion included conversion of the
secondary treatment process from single-stage nitrification to a Modified Lutz-Eddinger (MLE) process.
Figure 3-1 shows the overall schematic of the NWRWRF.

Figure 3-1: Overall NWRWRF Schematic
The NWRWRF currently employs first stage (raw sewage) pumping, fine screening, second stage
(screened sewage) pumping, grit removal, primary clarification, primary effluent pumping, secondary
treatment (MLE activated sludge process), secondary clarification, tertiary filtration, UV disinfection,
primary sludge gravity thickening, waste activated sludge (WAS) gravity belt thickening, anaerobic
digestion, centrifuge dewatering, and dewatered cake storage. The DAF existing capacity of the
NWRWRF is 12 MGD, and the DMF as well as the DPHF are 30 MGD.



Northwest Regional Water Reclamation Facility (NWRWRF) April 19, 2023

FPA 2022 Regional Systems Review Donohue & Associates, Inc.
Page 11

Raw wastewater is pumped through the first stage pumping station to screening. The pump station
consists of five screw pumps each rated for 7.5 MGD. The firm capacity of the station is 30 MGD with
one pump out of service. Hydraulic limitations upstream in the NWRWRF limit the flow at the pump
station to 30 MGD even though the station has the ability to run at 37.5 MGD with all five pumps
running.

The two fine screens are mechanical with perforated-plate screens with 6 mm openings. The screens
can be bypassed using a manually cleaned bar rack. Regular maintenance is performed on the screens,
but no major deficiencies were noted.

After screening, the sewage is pumped to grit removal by the second stage pumping station. The second
stage pumping station is practically identical to the first stage pumping station utilizing a total of five
screw pumps. The firm capacity of the pump station is 30 MGD with each screw pump rated at 7.5 MGD.

Three Eutek Headcell grit tanks are used for grit removal. The underflow from the grit tanks is pumped
to a Eutek Slurrycup Snail grit washing and dewatering system.

The wastewater flows by gravity from girt removal to six primary clarifiers. The primary clarifier influent
channel poses one of the main hydraulic bottlenecks in the facility because its peak flow capacity is 30
MGD. To avoid overflow of the channel, the plant is restricted to a capacity of 30 MGD. No major
deficiencies were noted for primary clarification.

Primary sludge and scum from the primary clarifiers are pumped to gravity thickening for anaerobic
digestion. Primary effluent is pumped from the third stage pumping station to the activated sludge
basins. The pumping station is identical to the first and second stage pumping stations. The station has
five screw pumps total, with four providing a firm capacity of 30 MGD.

The activated sludge basins consist of three parallel trains with three tank passes each, arranged in a
MLE process for nutrient removal. Within each of the three trains the first pass serves as a
denitrification reactor. Return activated sludge (RAS) and recycled flow from downstream are brought
back to the first pass, accounting for approximately 200% of the forward flow through biological
treatment. The NWRWRF must run all three MLE trains to maintain ammonia compliance. Although
ammonia limits and nitrification are currently maintained, the three train MLE process is not capable of
complete nitrification at the full design capacity of 30 MGD. It is recommended to treat side stream flow
to remove the ammonia load being recycled from the solids processing. Several alternatives shall be
discussed later in the report.

The mixed liquor from the activated sludge process is dosed with ferric chloride for chemical
phosphorus removal before flowing to four secondary clarifiers. Three of the clarifiers are typically in
operation with the fourth clarifier brought online during wet-weather events. Secondary clarifier 1 was
rebuilt in 2021 and the NWRWRF plans to rebuild secondary clarifiers 2-4 in the coming years.

RAS from the secondary clarifiers is pumped back to the inlet of the activated sludge basins. The clarified
secondary effluent flows by gravity to seven disc filters for tertiary filtration. The filter building has room
for one extra disc filter to be installed in the future. No deficiencies were noted.

The filtered effluent flows by gravity to UV disinfection. The UV disinfection equipment is installed in a
portion of the old chlorine contact tanks. The UV disinfection system control panel was replaced in 2017



Northwest Regional Water Reclamation Facility (NWRWRF) April 19, 2023

FPA 2022 Regional Systems Review Donohue & Associates, Inc.
Page 12

due to its inability to successfully interface with the plant Supervisory Control and Data Acquisition
(SCADA) system. The main deficiency noted was the condition of the concrete structure. The concrete in
many places is deteriorating and needs to be patched and replaced. If major repairs are made to the UV
structure, raising the system should also be considered. The water level in the UV channel could be
raised approximately 5 feet without causing hydraulic issues with the disc filters. This would provide 5
feet of additional head which would help push more flow through the outfall sewer.

The UV system discharges to a series of pipes that carry the final effluent to the main discharge point
(Outfall 001) in the Fox River. Outfall 001 is a 48 inch fiberglass pipe that runs under Pistakee Lake and
discharges at the point where the Pistakee Lake empties into the Fox River. Outfall 002 is an overflow
flume that discharges into Pistakee Lake when the final effluent flows are “greater than 22.5 MGD and
high lake levels” according to the 2021 National Pollution Discharge Elimination System (NPDES) permit.

Outfall 001 is the primary outfall and Outfall 002 is the secondary outfall that discharges when the plant
experienced high flows, or the Fox River is at high water levels. At high flows and high lake levels, Outfall
001 cannot handle the effluent flow and Outfall 002 is utilized to discharge to the lake. The issue with
defining high water levels is that the use of Outfall 002 is affected by both flow rate and the elevation of
the Fox River. Flow through Outfall 002 is not controlled; at a hydraulic grade of 745.59 above sea level
or higher the effluent flow overtops the Outfall 002 weir and begins to discharge to the lake. Hydraulic
grade is impacted by both the downstream water level and flow rate through the system making it very
difficult to provide a definitive flow rate at which Outfall 002 begins to discharge.

The replacement of the Outfall 001 would result in the ability to handle higher peak flows practically
eliminating the need to discharge through Outfall 002. The 2015 Five-Year Facility Assessment report
states the approximate replacement of the sewer would cost $22.5 million. Alternatively, the
construction of an onsite EQ tank could provide an additional buffer to insulate the facility from future
and present peak flows. This alternative will be investigated later in the report.

Primary sludge from the primary clarifiers is pumped to two gravity thickener tanks where it mixes with
plant effluent and undergoes thickening from 2% to 5% solids concentration. The gravity thickened
sludge is pumped to anaerobic digestion and supernatant is pumped back to the second stage pumping
station.

WAS is thickened using two gravity belt thickeners (GBT). Five anaerobic digesters are used to stabilize
the primary and secondary solids. The digested sludge is then pumped to two centrifuge units for
dewatering. Only one centrifuge unit is operated at a time because of inadequate electric power to the
building. The dewatered cake reaches approximately 25% solids content and is transferred via truck to
the cake storage building. The cake in the building is hauled and land applied by private haulers. No
deficiencies were noted, only the need to eventually expand storage capacity as the sludge quantity
requires it.

Digester gas is utilized by boilers to heat the digesters. The excess biogas is flared or utilized by the
cogeneration system installed in 2012.

3.2 EXISTING HYDRAULIC CAPACITY
The current permitted average flow capacity of the NWRWRF is 12 MGD with a design maximum flow of
30 MGD. The plant flow is pumped by three screw pump stations, each having four duty screw pumps



Northwest Regional Water Reclamation Facility (NWRWRF) April 19, 2023

FPA 2022 Regional Systems Review Donohue & Associates, Inc.
Page 13

with one pump on standby. Approximately 1 MGD of return flow from side stream processes joins with
flow just upstream of the second stage pump station. Consequently, the actual firm DPHF capacity of
the NWRWRF is approximately 29 MGD of influent wastewater due to the 1 MGD of recycled flow. Once
influent flows pass 22.5 MGD Outfall 002 may be required. To eliminate effluent discharge to Outfall 002
the influent flow to the plant must remain under the existing target peak influent flow of approximately
22.5 MGD.

Using the fifth screw pump at each of the three pump stations increases the pumped flow to
approximately 37.5 MGD. However, this flow rate is currently not hydraulically sustainable by the facility
beyond several minutes due to strain on the second stage pump station belt drives and the overflow of
the primary clarifier influent channel.

Since the RLEFF was built, the RLEFF has reduced peak flows to the plant as it was designed, especially in
wet weather situations. Over the past three years the influent flow has seen a peak capacity of 27.3
MGD, which occurred on September 13, 2019.

For future peak flows, the hydraulic capacity of the NWRWRF will likely be exceeded due to increased
frequency of large storm events. However, with current population projections, peak flows of higher
than 30 MGD do not seem likely for the next 15-20 years. Onsite storage of excess flow at the NWRWRF